

Ernesto Reyes Guzman
 Representaciones Internacionales JYR
 Camino Al Milagro 104
 66634
 Apodaca
 N.L.
 Mexico

Intertek Test Report Number: 104308678CRT-006
Associated Intertek Test Report Number: G102121307CRT-004
Quote Number: Qu-01065940-1
Product Type: Energy Absorbing Lanyard
Product Models: SS-AMC1
Type of Testing Entity: Third Party Testing Laboratory
Test Standard(s): ANSI/ASSE Z359.13-2013, ANSI/ASSE A10.32-2012, OSHA 1926
Manufacturer's Name and Address: Same as addressee
Evaluation/Testing Location: Intertek, 3933 US Rte 11, Cortland NY 13045 **
Date(s) of Testing: 3/11/15-3/13/15

Dear Ricardo,

Intertek has completed the evaluation of your energy absorbing lanyard model SS-AMC1, to the *client specified sections* of, American National Standard, Safety Requirements for Personal Energy Absorbers and Energy Absorbing Lanyards, ANSI/ASSE Z359.13-2013. The above listed product model has also been found to meet or exceed the requirements of ANSI/ASSE A10.32-2012 and OSHA 1926. The test samples were received on 2/9/15 in pristine condition.

The results of these tests are as indicated below.

Tests Completed	Test Date	ANSI/ASSE Z359.13-2013	Pass/Fail
		Clause	
Design Requirements	3/11/13	3.2.1 - 3.2.3	PASS
Activation Force	3/11/15	4.2	PASS
Dynamic Performance (Ambient)	3/12/15	4.5	PASS
Dynamic Performance (Wet)	3/13/15	4.13.1	PASS
Dynamic Performance (Hot)	3/13/15	4.13.3	PASS
Dynamic Performance (Cold)	3/13/15	4.13.2	PASS
Markings	3/11/15	5	PASS

Please see attached test data for details.

This test report concludes the work anticipated in the testing phase of your project. If there are any questions regarding this report please contact the undersigned at 607-753-6711.

Prepared by,



Colin P. King
 Technical Writer
 PPE

Reviewed by,



Matthew Stevens
 Technician
 Performance Group

** "Intertek Laboratory is ISO/IEC 17025:2005 (CAN-P-4E) accredited by Standards Council of Canada (SCC) with the scope available for review at the following location: <http://www.scc.ca/en/palcan/38>."

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

Intertek, Inc.

3933 US Route 11, Cortland, NY 13045 USA
 Telephone: +1 607-753-6711 Fax: +1 607-756-9891 Web: www.intertek.com

